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10. CONDUCTED SPURIOUS EMISSION
10.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

10.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

10.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

10.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits Criteri

Test channel a

150MHZ-5250MH
-27dBm/MHz 5150 225 SOMH| bass

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or

below the band edge

increasing linearly to 10 dBm/MHz at 25 MHz above or below 5725MHz-5850MH
the band edge, and from 25 MHz above or below the band , PASS
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz

above or below the band edge, and from 5 MHz above or

below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

Note: All the 20MHz bandwidth modulation had been tested, the 802.11a20 was the worst case and record in
his test report. All the 40MHz bandwidth modulation had been tested, the 802.11N40 was the worst case and
record in his test report. All the 80MHz bandwidth modulation had been tested, the 802.11AC80 was the worst
case and record in his test report.
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Test Graphs of Spurious Emissions outside of the 5.15-5.35 GHz band for transmitters operating in the

. Keysight Spectrum Analyzer - Swept SA
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' Keysight Spectrum Analyzer - Swept SA
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' Keysight Spectrum Analyzer - Swept SA
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' Keysight Spectrum Analyzer - Swept SA
R RF 50Q AC | CORREC | SENSE:INT| ALIGN AUTO
Center Freq 5.250000000 GHz . Avg Type: Log-Pwr
PNO: Fast ~»—~ 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

10 dBidiv  Ref 20.00 dBm
Log

-“ b i L i b el

#VBW 3.0 MHz

Test_Graph_802.11n40_ANT1_ 5190 MCSO_Frequency Band 3

s Keysight Spectrum Analyzer - Swept SA
R RE 500 AC | CORREC | SENSE:INT| ALIGN AUTO  [11:08:15 AM Dec 09, 2021
Center Freq 16.200000000 GH=z Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 30 dB

Mkr1 26.336 9 GHz
E%gBidiv Ref 20.00 dBm -37.092 dBm

27.000000000 GHz

CF Step
2.160000000 GHz

Stop 27.00 GHz
#VBW 3.0 MHz Sweep $6.00 ms (30000 pts

STATUS

Test_Graph_802.11n40_ANT1_ 5190 _MCSO0_Frequency Band 4

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/XBedicated Fesfing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




GC Report No.: AGC10849211104FEQ6

Page 61 of 99

' Keysight Spectrum Analyzer - Swept SA
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' Keysight Spectrum Analyzer - Swept SA
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Test Graphs of Spurious Emissions outside of the 5.725-5.85 GHz band for transmitters operating in the
5.725-5.85 GHz band

ww Keysight Spectrum Analyzer - Swept 5A

SENSE:INT| ALIGN

AUTO

[ 11:30:10 AM Dec 09, 2021

M R RF AC CORREC

Center Freq 515. 000 MHz

PASS PNO: Fast —»— 1rig: Free Run

Avg|Hold: 100/
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr

100

#VBW 300 kHz

Mk

542.02 MHz

r1
-58.594 dBm

Stop 1.0000 GHz

Sweep 94.00 ms (30000 pts

[E=SE=R |

Frequency

Auto Tune

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

|b

Freq Offset
O Hz

Scale Type

Log Lin

STATUS

Test_Graph_802.11a_ANT1_ 5745 6Mbps_Frequency Bandl

. Keysight Spectrum Analyzer - Swept SA

[E=5 =R |

Xl R RF AC CORREC SENSE:INT]

ALIGN AUTO

| 11:30:26 AMDec 09, 2021

Center Freq 3.325000000 GHz . Avg Type: Lo
Trig: Free Run

#Atten: 30 dB

it
W

10 dBidiv. Ref 20.00 dBm
Log

Nl I D

#/BW 3.0 MHz

g-Pwr

Avg|Hold: 1001100

Mkr1

5.389 591 GHz
-45.805 dBm

Sweep 8.000 ms (30000 pts

Frequency

Auto Tune

CenterFreq
3.325000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.650000000 GHz

-a|

CF Ste
465.000000 MHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

STATUS

Test_Graph_802.11a_ANT1 5745 6Mbps_Frequency Band2

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




GC

Report No.: AGC10849211104FE06
Page 66 of 99

ww Keysight Spectrum Analyzer - Swept 5A

=5 EER <)

M R RF AC CORREC | SENSE:INT]

ALIGN AUTO [ 11:30:41 AMDec 09, 2021

Center Freq 5.787500000 GHz

PASS PNO: Fast —— 1rig: Free Run

Avg Type: Log-Pwr Frequency

Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB
10 dB/div  Ref 20.00 dBm
og

#VBW 3.0 MHz

Mkr1 5.750 663 GHz EI T

11.554 dBm

CenterFreq
5.787500000 GHz

StartFreq
5.650000000 GHz

Stop Freq
5.925000000 GHz

CF Step
27.500000 MHz
Auto Man

Freq Offset
O Hz

Scale Type

Stop $.9250 GHz

Sweep 2.000 ms (30000 pts)|e kin

STATUS

Test_Graph_802.11a_ANT1_ 5745 6Mbps_Frequency Band3

. Keysight Spectrum Analyzer - Swept SA

ol o=

Xl R RF AC CORREC SENSE:INT]

ALIGN AUTO | 11:31:03 AMDec 09, 2021

Center Freq
#Atten: 30 dB

10 gBde Ref 20.00 dBm

#/BW 3.0 MHz

. Trig: Free Run

Avg Type: Log-Pwr Frequency

Avg|Hold: 100/100
Mkr1 24.421 7 GHz Auto Tune
-36.487 dBm

CenterFreq
16.462500000 GHz

StartFreq
5.925000000 GHz

Stop Freq
27.000000000 GHz

-a|

CF Ste
07600000 GHz

241
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

Stop 27.00 GHz
Sweep 54.00 ms (30000 pts

STATUS

Test_Graph_802.11a_ANT1 5745 6Mbps_Frequency Band4

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Bedicated Teshing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com

Web: http://cn.agc-cert.com/



Report No.: AGC10849211104FE06

Page 67 of 99

ww Keysight Spectrum Analyzer - Swept 5A [F=R(EE] |@
[ 0

AC CORREC | SENSE:INT] ALIGN AUTO [ 11:33:29 AM Dec 09, 2021

RF 50
Center Freq 515.000000 MHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Mkr1 925.21 MHZ Auto Tune

59.075 dBm

Frequency

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset

Lk i i A il Ll ki ) Ll i e U
O Hz

T

. -
Start 0.0300 GHz Stop 1.0000 GHz s Lin
#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30000 pts g

MSG STATUS

Test_Graph_802.11a_ANT1_ 5825 6Mbps_Frequency Bandl

o Keysight Spectrum Analyzer - Swept SA [ferE =
W R RE AC CORREC SENSE:INT] ALIGN AUTO | 11:33:45 AM Dec 09, 2021
Center Freq 3.325000000 GHz . Avg Type: Log-Pwr
. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Mkr1 2.411 012 GHz Auto Tune
-45.629 dBm

CenterFreq
3.325000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.650000000 GHz

-a|

CF Ste
465.000000 MHz
uto Man

=

Sl e i

Freq Offset

(=]
I
N

Scale Type

Stop 5.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts __

MSG STATUS

Test_Graph_802.11a_ANT1 5825 6Mbps_Frequency Band2

Any report having not been

signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/



GC

Report No.: AGC10849211104FE06

Page 68 of 99

w Keysight Spectrum Analyzer - Swept SA |i”ﬂ|@
o R RF AC CORREC | SENSE:INT] ALIGN AUTO [ 11:34:00 AM Dec 09, 2021
Frequency

Center Freq 5.787500000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Mkr1 5.818 544 GHz Auto Tune

10 gsmw Ref 20.00 dBm 10.706 dBm

Trace 1P
Center Freq
0.0 - 5.787500000 GHz

StartFreq
5.650000000 GHz

Stop Freq
5.925000000 GHz

CF Step
27.500000 MHz
Auto Man

Freq Offset
O Hz

Scale Type

Stop 5.9250 GHz |88 Lin

#VBW 3.0 MHz Sweep 2.000 ms (30000 pts;

MSG STATUS

Test_Graph_802.11a_ ANT1_ 5825 6Mbps_Frequency Band3

s Keysight Spectrum Analyzer - Swept SA [ferE =
X R RF AC CORREC SENSE:INT] ALIGN AUTO | 11:34:21 AMDec 09, 2021
Center Freq Avg Type: Log-Pwr 4
. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Mkr1 25.033 6 GHz Auto Tune
-35.761 dBm

CenterFreq
16.462500000 GHz

StartFreq
5.925000000 GHz

Stop Freq
27.000000000 GHz

-a|

CF Ste
2.107500000 GHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 54.00 ms (30000 pts __

MSG STATUS

Test_Graph_802.11a_ANT1 5825 6Mbps_Frequency Band4

Any report having not been

signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/



Report No.: AGC10849211104FE06

Page 69 of 99

ww Keysight Spectrum Analyzer - Swept 5A [F=R(EE] |@
[ 0

AC CORREC | SENSE:INT] ALIGN AUTO [ 11:40:00 AM Dec 09, 2021

RF 50
Center Freq 515.000000 MHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Mkr1 872.57 MHZ Auto Tune

59.089 dBm

Frequency

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset

TN PO 0P Y ToY PO 17 SO V0 Y P HY R 1 TR AR (PP ARTAENT WO FRE. | I o I Tt 10 o
0Hz

]
Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts

MSG STATUS

Scale Type

Log Lin

Test_Graph_802.11n40_ANT1_ 5755 MCSO0_Frequency Bandl

o Keysight Spectrum Analyzer - Swept SA [ferE =
W R RE AC CORREC SENSE:INT] ALIGN AUTO | 11:40:16 AMDec 09, 2021
Center Freq 3.325000000 GHz . Avg Type: Log-Pwr
. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Mkr1 2.412 872 GHz Auto Tune
-46.143 dBm

CenterFreq
3.325000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.650000000 GHz

-a|

CF Ste
465.000000 MHz
uto Man

=

R s RO S L

Freq Offset

(=]
I
N

Scale Type

Stop 5.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts __

MSG STATUS

Test_Graph_802.11n40_ANT1_5755_MCS0_Frequency Band2

Any report having not been

signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/



GC

Report No.: AGC10849211104FE06
Page 70 of 99

ww Keysight Spectrum Analyzer - Swept 5A

=5 EER <)

ALIGN AUTO |

SENSE:INT|

M R RF AC CORREC

11:40:33 AMDec 09, 2021

Avg Type: Log-Pwr

Center Freq 5.787500000 GHz
Avg|Hold: 100/100

PASS PNO: Fast —— 1rig: Free Run

Frequency

IFGain:Low #Atten: 30 dB
10 dB/div  Ref 20.00 dBm
og

\||| L

--ﬂ

#VBW 3.0 MHz

Lot b st e

Sweep 2.000 ms (30000 pts

Auto Tune

CenterFreq
5.787500000 GHz

StartFreq
5.650000000 GHz

Stop Freq
5.925000000 GHz

CF Step
27.500000 MHz
uto Man

Freq Offset
O Hz

Scale Type

Stop $.9250 GHz L Lin

STATUS

Test_Graph_802.11n40_ANT1_5755_MCS0_F

requency Band3

. Keysight Spectrum Analyzer - Swept SA

ol o=

Xl R RF AC CORREC SENSE:INT] ALIGN AUTO

| 11:40:53 AMDec 09, 2021

Avg Type: Log-Pwr

Center Fre
l Avg|Hold: 100/100

. Trig: Free Run
#Atten: 30 dB

Mkr1

10 gBde Ref 20.00 dBm

#/BW 3.0 MHz

Frequency

25.616 7 GHz Auto Tune

-36.624 dBm

CenterFreq
16.462500000 GHz

StartFreq
5.925000000 GHz

Stop Freq
27.000000000 GHz

-a|

CF Ste
2.107500000 GHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

Stop 27.00 GHz
Sweep 54.00 ms (30000 pts

STATUS

Test_Graph_802.11n40_ANT1_5755_MCSO0_Frequency Band4

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted

Bedicated Teshing/Inspection
without the written/ Agthorization of AG&.\Yhe test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




Report No.: AGC10849211104FE06

Page 71 of 99

T Keys\ght Spe:trum Analyzar Swept SA

AC CORREC

SENSE:INT|

ALIGN AUTO [ 11:42:25 AM Dec 09, 2021

Center Freq 515 DDUUUO MHz

PASS PNO: Fast —— 1rig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
10 dB/div  Ref 20.00 dBm
og

#VBW 300 kHz

. mmmmmmwwmmmwmwwwmmwm

Stop 1.0000 GHz
Sweep 94.00 ms (30000 pts

=5 EER <)

Frequency

Auto Tune

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Man

Freq Offset
O Hz

Scale Type

Log Lin

STATUS

Test_Graph_802.11n40_ANT1_5795 MCSO0_Frequency Bandl

Keys\ght SpEL‘trum AnalyzEr Swept SA

ol o=

AC CORREC

SENSE:INT]

ALIGN AUTO

Center Freq 3 325000000 GHz .
. Trig: Free Run

#Atten: 30 dB

10 gBde Ref 20.00 dBm

[

#/BW 3.0 MHz

| 11:42:41 AMDec 09, 2021
Avg Type: Log-Pwr 4
Avg|Hold: 100/100

Mkr1 2.413 647 GHz
-45.507 dBm

¥R AR AR T T F T

Stop 5.650 GHz
Sweep 8.000 ms (30000 pts

Frequency

Auto Tune

CenterFreq
3.325000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.650000000 GHz

-a|

CF Ste
465.000000 MHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

STATUS

Test_Graph_802.11n40_ANT1_5795_MCS0_Frequency Band2

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé
is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written/ Agthorization of AG&.\Yhe test results

Stamp”

Bedicated Teshing/Inspection

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com

Web: http://cn.agc-cert.com/



GC

Report No.: AGC10849211104FE06

Page 72 of 99

w Keysight Spectrum Analyzer - Swept SA |i”ﬂ|@
o R RF AC CORREC | SENSE:INT] ALIGN AUTO [ 11:42:57 AMDec 09, 2021
Frequency

Center Freq 5.787500000 GHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

ﬁ IFGain:Low #Atten: 30 dB
Auto Tune

10 deidiv. Ref 20.00 dBm
Log
Trace 1P
Center Freq
o0 5.787500000 GHz

StartFreq
5.650000000 GHz

Stop Freq
5.925000000 GHz

CF Step
27.500000 MHz
Auto Man

e i ekt il Gttt e R sl b L

B "Im-

Freq Offset
O Hz

Scale Type

Stop 5.9250 GHz |88 Lin

#VBW 3.0 MHz Sweep 2.000 ms (30000 pts;

MSG STATUS

Test_Graph_802.11n40_ANT1_ 5795 MCSO0_Frequency Band3

s Keysight Spectrum Analyzer - Swept SA [ferE =
X R RF AC CORREC SENSE:INT] ALIGN AUTO | 11:43:18 AMDec 09, 2021
Center Freq Avg Type: Log-Pwr 4
. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Auto Tune

CenterFreq
16.462500000 GHz

StartFreq
5.925000000 GHz

Stop Freq
27.000000000 GHz

-a|

CF Ste
2.107500000 GHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

Stop 27.00 GHz
#VBW 3.0 MHz Sweep 54.00 ms (30000 pts __

MSG STATUS

Test_Graph_802.11n40_ANT1_5795_MCSO_Frequency Band4

Any report having not been

signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/



Report No.: AGC10849211104FE06

Page 73 of 99

ﬁ IFGain:Low #Atten: 30 dB
Auto Tune

ww Keysight Spectrum Analyzer - Swept 5A [F=R(EE] |@
[ 0

AC CORREC | SENSE:INT] ALIGN AUTO [ 11:54:55 AM Dec 09, 2021

RF 50
Center Freq 515.000000 MHz . Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

Frequency

Mkr1 877.16 MHz
-59.608 dBm

CenterFreq
515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset

Wb Lt L i il Gl i e s i
0Hz

e

. -
Start 0.0300 GHz Stop 1.0000 GHz L Lin
#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30000 pts

STATUS

Test_Graph_802.11ac80_ANT1 5775 MCS9_ Frequency Bandl

o Keysight Spectrum Analyzer - Swept SA [ferE =
W R RE AC CORREC SENSE:INT] ALIGN AUTO | 11:55:11 AMDec 09, 2021
Center Freq 3.325000000 GHz . Avg Type: Log-Pwr
. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Mkr1 5.647 210 GHz Auto Tune
-47.003 dBm

CenterFreq
3.325000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.650000000 GHz

-a|

CF Ste
465.000000 MHz
uto Man

|=>

Freq Offset

(=]
I
N

Scale Type

Stop 5.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts __

STATUS

Test_Graph_802.11ac80_ANT1 5775 MCS9_Frequency Band2

Any report having not been

signed by authorized approver, or having been altered without authorization, or having not been stamped by thé

Dedicated Fesfing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agc-cert.com  Web: http://cn.agc-cert.com/



	dark_signature_error: 
	signature_error: 
		2022-01-17T17:26:52+0800
	中国
	文档加密保护




